>

KICKSTARTER PARTS

 

REF.

PART NO.

DESCRIPTION

QTY.

YEAR

1a

75572

Pedal - Kickstarter

1

40-53

*

75572K

Kickstarter Pedal Kit (includes ref. 1-4, 25 & 26)

1

40-53

 

 

  • 75572K will retro fit to 1934-39 models

 

 

1b

39422

Pedal - Kickstarter

1

34-39

2

39423

Pin - Pedal (includes ref. 3, 25 & 26)

1

40-53

3

--

Washer - Lock 3/8"

2

22-53

4

37252K

Stainless Steel Pedal Bolt Kit (includes ref. 3 & 4)

1

22-53

5

76234

Arm - Crank (for 32 tooth gear - chrome)

1

22-53

*

76234P

Arm - Crank (for 32 tooth gear)

1

22-53

*

75544

Arm - Crank (for 28 tooth gear - chrome)

Back to top

1

22-53

*

75544P

Arm - Crank (for 28 tooth gear)

1

22-53

 

 

  • Kiwi crank arms are the longer 1952-53 style for easier starting.

 

 

*

76234K

Kickstarter Rebuild Kit (includes ref 6, 16, 17, 23 & 24)

 

 

6

40277

Spring - Kickstarter Crank Return

1

35-53

7

39933

Stud - Offset Crank Pivot (Std. OD crank side, Std. OD frame side)

1

32-53

*

39933-1

Stud - Offset Crank Pivot (Std. OD crank side, .020" oversize OD frame side)

1

32-53

 

 

  • Offset studs have the crank side and the frame side offset (not in alignment with each other). This allows the stud to be rotated in the frame to obtain the correct tooth engagement whether your frame is bent, misaligned or straight.

 

 

*

39933-2

Stud - Crank Pivot (Std. OD crank side, Std. OD frame side)

1

32-53

*

39933-3

Stud - Crank Pivot (Std. OD crank side, .015" oversize OD frame side)

1

32-53

*

39933-4

Stud - Crank Pivot (.005" oversize OD crank side, Std. OD frame side)

1

32-53

8

20B328

Plate - Crank Stop Reinforcement

1

22-53

 

 

  • This plate is very necessary otherwise crank stop breakage will result.

 

 

9

827004

Stop - Crank

Back to top

1

35-53

10

--

Bolt - Hex Hd. 14-28 x 5/8"

2

35-53

*

827004K

Stainless Steel Bolt & Washer Kit (includes 2 ea. ref. 10 & 11)

1

35-53

11

--

Washer - Lock 1/4"

2

35-53

12

45109

Screw - Set Square Hd. 3/8-16

1

35-53

13

468003K

Gear - 32 Tooth "Silent Kickstart" (includes ref. 13-15)

1

48-53

 

 

  • This is the most ideal kickstart gear assembly for your Indian. It is very silent in operation. The silent kickstart was 1st introduced in 1948 and will retro fit back to 1922 models. We highly recommend it.

 

 

14

185006K

Modified Ball & Spring Kit

 

 

 

 

  • Use the modified ball & spring kit with the stock 1948-53 "Silent Kickstart" assembly. This kit ensures positive non slip engagement every time and eliminates mis-kicks, leg pain, and even hospitalization. DO NOT fit a silent kickstart assembly to your Indian without using this modified ball & spring kit.

 

 

15

--

Ratchet - Kickstarter "Silent Kickstart"

1

48-53

16

19B46

Cupped Washer - Gear Spring

1

22-47

17

19B47

Spring - Gear

Back to top

1

22-53

18

44286

Gear - 32 Tooth (ratchet type - best suited for distributor ignition models)

1

22-47

*

41827

Gear - 28 Tooth (ratchet type - must be used for magneto ignition models)

1

22-47

19

41828

Ratchet - 10 Tooth

1

22-47

20

A25280

Nut - Hex 1/2-24

1

22-53

21

20B398

Washer - Lock (folding)

1

22-53

22

416002

Fitting - Grease (straight)

1

32-53

23

39934

Ring - Crank Locking

1

35-53

24

37576

Washer - Crank Retaining

1

35-53

 

 

  • Kiwi crank retaining washers differ from the original and have an internal bevel on one side of the inside diameter. This bevel allows the lock ring to nestle into the washer to avoid accidental loss while riding. The original washer has no bevel and can force the lock ring out of its groove causing loss of parts or damage to your chain guard.

 

 

25

--

Washer - Flat 3/8"

1

40-53

26

--

Nut - Hex 38-24

1

40-53

*

39423K

Nut & Washers Kit (includes ref. 25 & 26)

1

40-53

27

606012A

Nut - Hex Acorn 3/8-24

Back to top

1

40-53

28

KI10151

Spacer - Anti-Ratcheting (see Kickstarter Tech)

1

22-53

Back to top *Not Illustrated